Assembly, Installation, Operation and Maintenance

HUSIKY

TOWING PRODUCTS

Instructions

Universal Bracket Kit Part # 31563

Use with Base Rail Kit 31323 (4 Bolt) or 30686 (10 Bolt)

Provide a copy of these Instructions to the end user of this product. These Instructions provide important

Dealer / operating and safety information for proper usage of this product. Demonstrate the proper use of the
Installer: product with the end user. Have the end user demonstrate that they understand the proper use of the
product.
. Read and follow all instructions included in this manual. Ask your Dealer / Installer for assistance if you do
End User:
not understand the proper use of the product. Never remove any decals from the product.
WARNING! Never exc_eed the towing ITEM Description >
capacity of the tow vehicle. NO. ©
1 3/16" SPACER PLATE 1
Center Bolt Kit 32059 (sold separately) must 2 BRACKET, "L" LONG 2
be used when towing with a 26K hitch, 3 RIGHT ANGLE BRACKET 1
Goose Neck, or Maneuvering System. 4 LEFT ANGLE BRACKET 1
5 SPACER, 1.250" OD X .219" WALL X 1.000" TALL 4
CAUTION: Do not install base rails over plastic 6 SPACER PLATE 4
bed liners. Plastic bed liners must be cut out of the 7 5/8 FLANGE NUT PLATE 4
way. Rails may be installed on spray in liners. 8 LOCKWASHER 5/8, @.647 ID X ©1.079 OD X .156 THK 4
Consult spray liner installer for recommended 9 FLAT WASHER, 5/8" ID X 1.750 OD X .134 THK, GR. 5, BZ 4
curing time. 10 LOCKNUT FLANGE SERRATED 1/2 -13, GR F, CZ 8
Base Rails Not Included 11 1/2-13 UNC X 1.5 WHEEL BOLT, GR. 5, CZ 8
12 5/8-11 UNC X 6.00 CARRIAGE HEAD BOLT, GR5, BO 2
Tools Required 13 HEX HEAD BOLT 5/8-11 X 3.5", GR5, BZ 4
3/4" Wrench & Socket 14 PULL WIRE, 1/2" X 23.5" LONG 2
15/16" Wrench & Socket 15 TUBE, DOM, 1.125" OD X .875" ID X .125" WALL X 2.4375" LONG | 2
1-1/4" Hole Saw 16 U-SHAPED BRACKET 2
5/8" Drill Bit 19 NUT, HEX 5/8 -11 GR5, CZ 2
17/32" Drill Bit
3/16" Drill Bit
Drill
Rachet

Torque Wrench (150 ft-Ibs)

Safety Glasses

All Products limited to Vehicle Tow Rating; see Vehicle Owners Manual. 4/4/2017-REV 14.
See www.huskytow.com for Warranty Information / Tech Support / Product Updates. ©2017 DTS Mfg.




1. Place the two bed rails across the truck bed between the wheel wells. Position the 5th wheel uprights
between the bed rails so that the tabs in the base of each upright will fit into the slots in the ends of the bed
rails. Secure the uprights in place with the rail hitch pins and hair pins supplied with the 5t wheel installation
kit. Securely attach 5th wheel cross member to uprights.

2. On most applications, the 5th wheel assembly should be positioned so that it is approximately centered
over the truck axle and between the wheel wells on the bed floor.

NOTE:

To keep the trailer from hitting the cab on tight turns there must be at least 52" between the hitch and the
cab. On long bed pickups the hitch center line can be up to 3" ahead of the axle. On short bed pickups this
position is not possible. A 5th wheel hitch that can move the trailer rearward away from the truck cab should
be used with a pickup truck bed length less than 8 ft, consult the Husky Towing Products catalog to select the
product that best matches your needs.

DO NOT USE WITH TRUCKS THAT HAVE BED LENGTHS SHORTER THAN 6 FT.

3. When hitch is correctly positioned in the bed and the bed rails are parallel, mark four attachment points
on the truck bed using whichever one of the three (3) 5/8" rectangular slots at the ends of each bed rail line
up best with the truck frame. Check below the bed before drilling holes to see that all wiring, brake lines or
other obstructions are moved out of the way and will not be contacted by the drill. Move the hitch assembly
out of the way and drill four (4) 3/16" diameter pilot holes down through the bed at the previously marked
points. Check under the bed where the (4) 3/16” pilot holes and ensure that when the brackets are placed
up against the frame they will line up. Then drill these holes to 5/8” diameter.

4. Reposition the bed rails in the bed so that the rectangular 5/8" slots in the end of each rail are lined up
over the drilled holes. Place a 1" thick spacer tube #5 under ends of each bed rail, in line with the drilled
holes as shown on lllustration 1.

ltem#5

Truck Bed
‘1’ ltem#5
Base Rail
[llustration 1
All Products limited to Vehicle Tow Rating; see Vehicle Owners Manual. 4/4/2017-REV 14. 2

See www.huskytow.com for Warranty Information / Tech Support / Product Updates. ©2017 DTS Mfg.



5. If the bed corrugation above the angle bracket is UP, leaving a space above the angle bracket, place a
spacer plate #6 in this location as shown on Illustration 2. If the corrugation is DOWN, at this location,
place a spacer plate #6 in the bed, under the base rail as shown on lllustration 2. Bolt parts loosely in
place as illustrated.

ltem#6 |

Item #6 Under the base rail

/)
+—  BaseRall — | Bed Corrugation
/ i o ;', ‘ - -_.__ . a-.ﬁ = -

Bed Corrugation /

ltem # 6 Un(_der the +———  Bracket — [llustration 2
corrugation

6. Position one of the angle brackets under the bed and align with the 5/8" hex bolts #13, protruding

down through the bed. Use the left and right angle brackets at locations where frame obstructions will
not allow the straight "L" brackets to be positioned. If frame is clear of obstructions, the angle brackets
may be placed at any location.

7. Move the installed straight "L" or angle brackets so that they rest tightly against the flat side of the
truck frame and underneath surface of truck bed. Install the 5/8” hardware down through bed rails and
brackets. See page 4 for lllustrations “3” & “4”.

NOTE: There are two lengths of 5/8" hex bolts #12 (long) or #13 (short). Use the shorter bolts on
applications where vehicle frame clearance may be close to attachment point. Bolts can be used in any
attachment location. Securely bolt brackets in place. Be sure they are tight against the side of truck frame.
Hand tighten the 5/8” bolts.

All Products limited to Vehicle Tow Rating; see Vehicle Owners Manual. 4/4/2017-REV 14. 3
See www.huskytow.com for Warranty Information / Tech Support / Product Updates. ©2017 DTS Mfg.



8: Install the 5/8”-11 hex head bolts & 5/8” hardware provided in the Husky Custom Bracket Kkit.

5/8"-11 Hex Head
T G— 5[87-1] Hex Head Bolt Bolt
Torque 5/8"-11 Hex Head
Base Rail L 5/8" Lock Washer j k Bolt To 150 ft-Ibs.
=« ( | |
- 5/8" Flat Washer -
C ]

] ‘@4 Clip On Nut

! 1" Spacer Bushing

/ % Clip On Nut

ILLUSTRATION “4”

Spacer Plate

| @ Husky Bracket
N N
N O

ILLUSTRATION “3” \/
O
\/

9: Torque the 5/87-11 hex head bolt to 150 ft-Ibs. DO NOT apply torque to the nut portion of the clip on nut.
You will DAMAGE it.

10. Before drilling any holes, check inside the frame to be sure that there are no wires, brake lines or other
obstructions in the frame which may be contacted by the drill. Each of the brackets must be attached to the
side frame of the truck with two (2) special 1/2" wheel bolts #11. Drill two 3/16” pilot holes through the side of
the truck frame using two of the holes in each angle bracket as guides then enlarge to 17/32” diameter. If
possible use the bottom hole and the top angled slot for attaching the brackets to the frame with the serrated
bolt.

CAUTION: Holes MUST be drilled 17/32" diameter, so that the special wheel bolts will seat properly. If holes
are too small, the bolt may break. If hole is too large it will not grip properly. See lllustration "A". You can
apply some grease to the splines only of the wheel bolts to ease the installation into the holes in the frame.

All Products limited to Vehicle Tow Rating; see Vehicle Owners Manual. 4/4/2017-REV 14.
See www.huskytow.com for Warranty Information / Tech Support / Product Updates. ©2017 DTS Mfg.



SPECIAL NOTE: On 1999 to 2010 Chevrolet Silverado and GMC Sierra applications, it will be necessary to modify the
bolt installation procedure on the forward driver side bracket attachment. Drill a 5/8" diameter frame attachment hole at
the lower bracket attachment point. Place one of the 1/2" wheel bolts #11 in the 3/16" spacer plate #1. Place this bolt
assembly into frame so that the threaded end of bolt protrudes out through frame. Bolt bracket in place at this location.
See lllustration "B". The remaining bracket bolts will install as shown on lIllustration “A”.

e )\ <—— BRACKET
BRACKET
:\\
WHEEL [ﬁj g IQ FLANGE WHEEL [i:l __ E FLANGE
ol < LOCKNUTS BOLTS < LOCK NUTS
(D #10 s
w JriH #11 1B #10
: TRUCK
FRAME : TRUCK
“pn DRILL THE 5/8” ATTACHMENT FRAME
ILLUSTRATION "A HOLE AT THIS LOCATION IN ILLUSTRATION “B”

— FRAME )

11. Place the wheel bolts into the frame first and then out through the brackets. See lllustration "A". Some
applications will require the use of a pull wire to align the bolts into the drilled holes in the frame. Thread the
pull wire coil #14 over the end of the wheel bolt #11 and pull through frame and bracket. See Pull Wire
lllustration. Secure each bracket to the truck frame. The knurled portion of the bolts will lock into the frame
holes as the nuts are tightened. Use of an air wrench will make installation much easier.

12. Tighten all 1/2" attachment bolts to 75 ft. Ibs. torque.

13.Check each rail hitch pin for freedom of movement in the bed rail connection. Remove the (4) base rail
pins and lift the hitch uprights up out of the bed rail slots. If tabs are tight in bed rail slots check to be sure
the bedrails are parallel to one another and square. If not, loosen 5/8" bolts and adjust the bed rails. Also,
check that the uprights are sitting straight vertically. It may be necessary to shim the uprights by placing a
shim between it and the cross member channel. See lllustration “C”.

14. Re-tighten 5/8” hardware to 150 ft. Ibs. torque.

Shim Location
Shim Location

Crossmember — =——i

k
Shim
5 .
\ Upright ——
& ILLUSTRATION “C”
PULL WIRE ILLUSTRATION
5

All Products limited to Vehicle Tow Rating; see Vehicle Owners Manual. 4/4/2017-REV 14.
See www.huskytow.com for Warranty Information / Tech Support / Product Updates. ©2017 DTS Mfg.



‘papasu § awely 3y yo woljog Jo doy sy u sjoy SSa00e Iy} asn

{uoneesw ape Jaao xouddy)

'S}joq pajeuss zq sy} w Buynd usypy, U pue siaysem pajewss ‘s)oq X2y 9 X| 91//-82 «3/L-8¢ ‘pag buoT sz15 In4 a6poq 00SE| 6114
LB/S YU UMOp USISE SWIEL) 3y} 0] JIE] JE3U AY) YoelE 0] S1a)IEelq AUl Y} SN ¥ 005 2002 ¥661 / 0OSL LOOZ-+6GE L
S EI) ¥ 2N} 24 UD SUDondisgqo J23)d 0] Way) N — [UONE|E}SUI XE JO PEIUE,Z) Xl
Moj|  [Iim Jey) uonedo) Aue je pauoiysod aq ued syayaelq 3jbue ybu pue yajayy | " g 3718 In4 N/d 2bpoq 1a1pe3-¢66 L
MO AMOLS T KO gL/Lb-62 8/1-0g ELSIS puE anEMﬂﬂ_d_Mu%IvM%mw:ﬁﬂ_mu
e slayoeuq .7, pajbue ay) pue uoipsod juoly ay) je siEyoelq ., Wbiens ayy esu)| .. ’ ;
? Ei% N M o ik QH 005 ONOZIONEUO 2102 ~ 410
' n3ald pag vous
MODI2Q UMOUS SE JEJ U]
OT/e-52 .2fs-sr EUSIS pUe OpeISAIS OH 00SE PuUe| s11d4
e siEyoelg . Bue 2 ue uonisod oy 2 SsiEyoelq . Wiiens sy Eisu : ;
e siayoelq . P2l L3 P H juoly ay) e sjayaelq o, ybiens sy iesu) QH 0052 QNSARI0MAYD ZLOZ - | L0Z
‘|adax £ abey
uo ajop |eads asg suod uaLuysene el aseq 1eal ay) 1. £)oq 2/1-8 ¥ 8/ 3y :
pue sjunod JuswiyIe e el SSeq pleadoy ayy Je syoq 2/ L-¢ X 8IS 2L} a5 uooss 91/6-€2 2 EE”..NWMWNH_MN m_ucm...__.ﬂn__mwam_w..__ww.wm a1ld
BUE) X0g pIEMID) SU] OJUl PaJ US) 3Q 0] pasu W S)jog Juawiyoene 1ayoelq| U ¥ am__ Eﬂ__..,.m_u“_}m;..u __u 10z - m.m__wF
SLUEN) WO 3] siuod Juswiyaelle Jeal auyl 1e aq |w sieyoelq whiels ay) pue
sjuod Juswuysene piesdo) ay) e pated ag i siayoeiq 36ue ybu pue Yya) 3y
‘8 dais £ abedq uo o Eads 2ag slaquosqe yoous Busoddo jo aysoddo
s1ayoelq 3bue asn "awely apis yonu 24y wo sulod wawysene Eag ay aab ——_
[l uoipedo] Jasajeym je paoe|d aq Aew s)ayoelq sjbue 1ybu pue Ya| ay| uondas oL/l-18 2116 ﬁcc_ﬁm_ﬂnw_:mmmmxmmﬁ _M-__u M.H__p“_u_wmw DMM..__P.._.WWH. sii
SUE1) XOQ PIEMIO) SU) OJUI P20 USY 20 0] pasu W S)jog Jusluyoene jaxyoelqg| E SWOARI0INAYD _.u_.cm N m.mm.,_. =
0} 2wel) juoly 3y swed juswiyieie pieaus) 2yl je 2q | siayoeaq biens ay)
pue siuod Jualuyoene Jeal ay) je pasejd aq wa siayoelq 3)6ue ybu pue ya) ayl
. UDNEIEN||| 225 Suoneiado bulaanauews buunp
1D3UM Yi1j 34} JO JUSLUSAOL pIBAIEDI MOJ(B |IMA YaIym (961 LE JO ZH+0ZE)PPID oL/SL-62 8/5-bz (uonejeisul 3)xe 1aA0) N/d pag Uoys vLI4
A%snH Jo (0ZZzZE) 48112 A¥SNH au) |[BISUl ‘UonNEIO| SIW) Je aduelead Ybnoua| * 3 A0 DAODNABI0IAEYD 6661 - 8B6 1
10N S12u3y] J| Qe ¥INJ] JO HIBq PUe JS|IES] JO JUOL) USaMISq SDUBIESD HIaUD
: FEoa B e EME (uonejesu spxe Jaa0) Nid pag buo]
jo apsodd o syppeiq 9|bue as() "Aey apIs 3onuy Ay} uo sjulod Juaydele E3q| 94 /L62 «BIL62 WD SINDASI0IASYD 0002 - 886 | £Lld
ay) anb [w uonedo) Janaleym e paoceld aq Aew siayoelq F6ue Wbu pue ya) ayl
"PAP33U 41 33043 3U3 JOIPIS JSYYA UO PIRUNOW 3quUEI IIeIgI|Bue WEL PUE 1P| g4 e oo 8/5€7 ("axe auy) 1aAQ) pag uoyg z 114
YL :AJ0ON 1530 5114 5319y 1ed Jaal uaynn paoe|d aq ARw s1ayieaq Swel) pue 3| Fue ysia ua M0 DWO 2 1810ABLD J8DI0 = /86 L
(" uonejesul ape
“PEPI3U L HIN4Y 341 10 3PIS J3YHE U0 PIlUNoW 30 U el 1ayledq 3|Sue 1yt pue Ya| OL/e-Ef .8/5-€¢ j0 peaye _z/|-¢ xouddy) ‘pag Buo| L
3L tEION 1530 511 51y IBIY J3Ae 2laym paaed a0 ABw s3ayaedg swell pue 3 Sue Wy E1 YA MO OWD F 18103 JSPI0 - JBE L
(LHsRg) | LH.snp
SNOLWDNELSNI 1S10 vy | CLSIa vy FI2IH3A 14
11oqa oL 1109

All Products limited to Vehicle Tow Rating; see Vehicle Owners Manual. 4/4/2017-REV 14.

(= LR ]

=i Aviu suoipsod ssoyy oy spusuugsnipe gbngse wssAs ea paog oy o pusuusoepd aoy uonpsaBhGns
B SE pasn 89 01 S uonELUIolul Bulso|jol 94 AMOoISq palsl] SB suwes SUl 89 10U ABLU HOnal ok
uC UonESOo] Uonoss 1By paqg Japun 2yl pels)] siesd syl ybnoiyl AQuussse 3)2iysn Ul SUonBUEA O SN0

J10IH3aA A9 SdIL NOILYTIYLSHNI 133aHM HLS

See www.huskytow.com for Warranty Information / Tech Support / Product Updates. ©2017 DTS Mfg.



"UIIRIURI BXE 3Y) JO JBR) BY) 0} pRuOUSOd 3G JSNLU [BRYM YIS PAQWISSE 3Y)

(peg Buo7) (uonejelsu ajxe

YN SIY} JO SISPOW SNOUBA UC SuBLdwWod uosuadsns Knp Aeay awos oy ang| VS | FEGC | buaq) g ose-4 paod 8661 - 2661 | °HH
‘AWE1J }ON) BU) JO 3PS ay) o) Buiydene usym S19KOBIQ JUNOW ¥IOUS (pag wous)uonejesun
ay) Jea 0} sj@xoeiq ajbue Wbu pue Ya| ay) AS() 'SISQUAL SSOJI Pag Jepun| .ST/S-6T | .b/E-6T 3jXe Jano) OH 05Z-4 8661 - L661
ona yioq jo Jeas ay) 0} sjuiod JuaLIYPENE [1e) Pag YdNIY 3y} Jo Y1oq 3ded |jm SIyL " Nid 062-4 2 05 1-4 P40J 9661 - 266}
‘el §on) 3y} Jo apis ay) o} bumyoeye uaym S19LIQ JUNOW HI0US (pag Buo) (uonejesur
3y Jeap 0} siaxdeuq ajbue Wbu pue Ya| Ay} IS "SIIQUALISSOII pag Japun| 91/¢-8Z | .B/G-BZ 3fXe Jan0) OH 06Z-4 8661 - 2661|5114
N} yjoq Jo Jeas ayj o} sjulod JusLIYPRHE |21 Pag YdYIY Y} Jo Yjoq adeld |m Siy| " Vd 062-3 8 054-4 P4o4 966 - 2661
‘sjayoelq ajbue Wbu pue 13| Y1 SIPNPUI YIYM By 3Y) Japio
0} Bojeies Bumo| fysnH 10 1EB0N 3Y] J3YYs U332y 'UDHE|REUI 3583 ued pag uoys
Siay2eiq ajbue Jnoj Jo asn ay) ‘SUCHINNSGO AWRI) YUMm SxInJ) Jayjo Josuonedidde| 91/562 | b/E6T ( uone|lejsul 2jxe Jano )
pag HOYS pio4 BWOS U0 "Sjuawiyde)jie Jeals ay) 1B ‘awel) yans ay) jo aps S8u8g -4 pIO4 LE6L-EL6]
AY) UO SIIYILIQ WUNOLW ¥I0US 3Y) Jeap o) siayoelq ajbue yybu pue Ya| ay) asn
sjeyoelq ajbue Jbu pue 13| BU) SAPNUI UIILM By U Japio
0} Bojejed Bumo| AysnH 10 SE0Y 3y] JAYYa 22UAIPY UOHE|eSUI 3SEd LUed pag buo
Sjayoeiq 3|6ue Jnoj JO 3SN Y} 'SUOKINISGO AURL YUM SHOMU) Jaujo Jo suonedndde| .91/€-82 | .B/G-8Z ( uonejielsul Sxe J8A0 ) |y |y
Pag HOYS Pi04 SWOS UQ "SIUSWYIEYE JeaJ U} 18 ‘SLUel) Ny 3y Jo 3PS §8l9s -4 piod Leel-tL6l
3} U0 S}aYI.Iq JUNOLL ¥I0US 3Y) Jeap 0] sieyoelq 3ibue Jybu pue Yaj ay) as
(1w suonanasu JeIsu|) G990€ WM Jeldepy sauNbay 0051 @6poQ SL0Z - 600Z €1 114
(an4 wi suononsu| jleIsul) L090E 0 OY90E WM Jeidepy saunbay 0051 26poQ 800Z - Z00Z|Z}L14
- spag uous ¢ 6uoq pose abpoq
Ul SU0Ijanusu| Iesu Jaydepy sainb
(i ur suol | 1e1SU[) £090€ ¥y Jeidepy saunbay 21022002 / 0052 6p0Q €102 - Zooz| 4+
‘Papaau yl aweyy ay) Jo doj Ay} Ul Aoy ST AU} 3N 'S}joq PIJRLIS 3 3y
ul m:___.z...._ U3UAA "InU pue JBUSEM ¥10| JoUSEM Jej) S)og X8y 9 X .8/C Ul usop (UORRIIRISUI X JO J3A0 X0iddy)
uzise4 apinh e se mes ajoy a4y wolj 2jdunp ay) Buisn jies awelj doj 243 ybnouy) e Ly ST R
UMOP 310y ,Z€/} Z © U0 “[1e3 3w 3y) Jo do) ay) Ul ajduip e axew mes ajoy ayyjo| I HEVC | WFIEHE s Enmm_mgm.mamm E“_E FSM.WMMW O3
¥qloiid ay) 397 ‘mes ajoy e Buisn s pag aul uBnoy) 3|0y p/L- | B JIUP 0} SABY |m
nok jieJ JuoJj Yy J04 "aiel) 3y} 0] ied Jeal aU) Yde)e 0] S1ayIeiq ael) ay) asN
(Hosm) | GHLS)
SNOLLONHLSNI "1S10 WY | 1510 VY FTI0IH3A L4
110801 | L109%

All Products limited to Vehicle Tow Rating; see Vehicle Owners Manual. 4/4/2017-REV 14.
See www.huskytow.com for Warranty Information / Tech Support / Product Updates. ©2017 DTS Mfg.



sjuiod JUsWYIEYE JES) 3Y) 1B 34 ||w S)aaelq Wbelss ay) pue

(uonejeisur ajxe J2n0) M/d PaE HoUs

Siuiod JawydeRe piewioj ay) e padeid aq i s3eyIe.q ajbue lybu pue yajayy | “PHL0E | W8O8 | T 50 eipuny eofo) 900z - 66614 | T
(sisseyn
(I i suondNISU RISUY) 2090€ W Jsidepy salinbay qeD 1oN) dmpid Anpiadng 05k | cz11d
-4 '8 05€-d4 '05¢-d P4od 'S10Z - 5002
sa|0y Buiup
aJojaq 1eap sl pajup Bulg pag Uyl mojaq Bale aY] 1BY) auns ajel uonne)
P 0 U1 SAO0ID 011> & oSS o) YNONI I 1 304 1Ok D01 51-62 | L8122 28 830 (Fpom ek,
et . ; _ E i | & #0. 1d90%3) (514 P4od ¥10T — #002
210j3q |9|jeied ase Aay) iyl pue 13jusd 0)J3uad pede Zz padeds ase s|es aseq
Y} 2UNSUT] IS 1230 2} UC SIOS SPISUI Y} pUB el pUesMd0) U} U0 S101S 2| ppru
3y} asn s)joq |ieJ aseq ,3/g &Y Buljiersul Uaym 6 190E I J3idepy sauinbay
Ilel aseC juol) ay) 0] siaxielq P speg 3% 9 (1epoy abejay
JuBlesis au) pue jie) sseq Jeal 3y} 0} j2xoeIq pajBue JyBu pue o) 2y yoepy| 8L BC | WBLEC | L da0va) o6y paod p10z - po0Z| HHH
PIGWIEI DU A6UR uf e 1| o o oc | gicoe | 1o Emém%%w e 0 3 s | G2
o i i u L
Japun s)ayoelq pajbuz ayj pue 11 aseq piendo) ay) sapun siayoelq Wbiess aselg 06~ % 052-4 P04 HOOZ - 2661
JI21 [98Um YU JUol) ay) 0] JoyJelq LBl 3Y) YJele uay] papaau pag voyg % Buo (Uole|eisul ape au)
JI Yorul U} Jo 3pIs JaYs uo pIjunow aq ued jaxde.q ajbue ybupueya|ayl| 91592 | /59T 1an0) ‘g7 052-4°¢ (12poyy abeway|(6LLld
‘310N "JIBd [BSUM Y14 Jeal AUy 01 S1aydelg ey pajbue 1ybu pue 13 au1 yieny p0. PUE) 0G |-4 PI04 COOZ - 2661
‘[Ieisul 0} “paiddns
10N ‘s)oq .2/} J20uo pue siadeds JoIyl,8/E NbaJ M Sjulod Juauydeye
1=y oei Sunds ean Ay sy afiue g o doy vo sjayaeig Buds ag) pesuay pag vous g Buo
‘slayoelq Buuds peopanc pasowad fisnoiaaad ayl yum dn au im sj1ax2elq : i (uone)esu ape Jan0) Aing sadng
glfiue Jeal 3y & aseq Jeal ay) 1e sjayjoeiq pajiue ay) pue |iel sseq Juoly SBLEL-LE | WFI18E 0SE 4 % (SZ 4 P14 2002 - 6661 HLIH
3yl uo siyoelg WbeNs aul asn "sioq ,zZ/L 1d3d0. 01 pabiieua 3q 1SN s19%eIq
Buuds pue awel syl Ul SI|0H parowzl AUEIO0WS) 34 C) SABY [IW ‘Wel) AUy
10 9ps 9ul uo ‘Jeyoely Duuds ay) ‘suuds peopano ym peddinba s jony syl |
"SUOREDOD| J2ad Syj Joy My SIywoy siadel pa|bue ay) esn pue u o_ﬁ__m%w__mm_ﬂw—.__mnww_ﬂww.__u
Bununowu 21 aseq piesmio] ayl Joj s1aoeds agn) Buo .g1//-Z (7Z) aulasn awely ) 3 g
YN} 34} PUB [BULIEY) JUBLISOIOLIB] PAg JpUN JU0K 3L UBoJy) umep pajup| “OHS9E | WP/E 9T | MIUOSLI PODZB 05CH OH 3 29%3)| L1114
3JE S3|0Y U JERE SY] JEY] 03 S|IEl aseq 2y} uoipsod AEL S UOIE|[ESUI SWOS Nid 062-4 ® 0514 Pio4 ¥00Z - /661
‘auIpaluad e 3y} Jo 1eal ay) 0] pauocnsod aq BNW [BaLM U5 pajquuasse ay) (pag poys) (uonejeisu apxe
2N} Sy} J0 S|2poLU SNoUen uo slusuodwied ucsuadsns Ainp Aneay awos o} ang OS5 12 wpiicle puyaq) nid 05£-4 Piod BRAEL - L6
(wHosm) | (HL s
SNOLWDNYLENI "1S10 NV | 1SId vy FTDIH3A 114
11080k | L108¢

All Products limited to Vehicle Tow Rating; see Vehicle Owners Manual. 4/4/2017-REV 14.
See www.huskytow.com for Warranty Information / Tech Support / Product Updates. ©2017 DTS Mfg.



| I
K '——r—r—/ DISTANCE BETWEEN
T | REAR EDGE OF

o [15]]1 | J18(lcle S TRUCK BED TO REAR
v KING PIN Aol ] Alplle I £ EDGEOF 4 BOLT OR
o CENTER | ] 2 10 BOLT BASE RAIL
> {0k b {0k S
3 AXLE CENTER Q
: LINE— -1l: | | H0F E
o ' S
: e i

_[I_ .u_

2 | IR A =
£ n| R Z

D=D:D ! 1 D=D:D E

AlellE ||| el

ollofllo g ollallle REAR EDGE OF

I _ \ 4 BOLT OR 10
/ | m BOLT BASE RAIL
ILLUSTRATION “H”
CLEARANCE WITH
| HUSKY MANEUVERING HITCH
TRAILER
FRONT
TRAILER ny
FRONT { ‘!:;, \\\x
NOTE: ILLUSTRATION “1”

THE POINTS WHERE FRONT BASE RAIL MOUNTING BRACKET ATTACHED CALLED FRONT ATTACHMENT POINTS
& THE POINTS WHERE REAR BASE RAIL MOUNTING BRACKET ATTACHED CALLED REAR ATTACHMENT POINTS.

TRUCK FRONT

K

GENERAL ARRANGEMENT

All Products limited to Vehicle Tow Rating; see Vehicle Owners Manual. 4/4/2017-REV 14. 9
See www.huskytow.com for Warranty Information / Tech Support / Product Updates. ©2017 DTS Mfg.



#31563 UNIVERSAL INSTALL KIT

ENSEMBLE DE SUPPORTS UNIVERSELS

USE WITH BASE RAIL KIT
“"’K UTILISER AVEC ENSEMBLE DE RAILS
TOWING PRODUCTS ¢ 30686

WWW.HUSKYTOW.COM

Designed & tested in the USA & Made in China for /
Concu et testé aux E.-U. et fabriqué en Chine
DTS Manufacturing, Wilsonville, OR 97070

P.O. #: \ o Illsssos|31563(Y 5

The date code forthis productis located onthe UPC label

Please retain this info for yourrecords.

All Products limited to Vehicle Tow Rating; see Vehicle Owners Manual. 4/4/2017-REV 14.
See www.huskytow.com for Warranty Information / Tech Support / Product Updates. ©2017 DTS Mfg.

10



Warranty Terms:

5 Year Limited Warranty:

This warranty applies solely to Husky 51" Wheel Installation Kit manufactured by DTS Mfg. for Husky
Towing Products.

Husky Towing Products and DTS Mfg. make no guarantees or warranties for products not manufactured
by DTS Mfg. Such products are covered solely under any applicable warranty of the manufacturer. It is
always recommended that the operating instructions and guarantee instructions provided by the
manufacturer are followed.

DTS Mfg. warrants its products to be free from manufacturing and material defects to the original
purchaser for the length of warranty stated above from the date of retail purchase. If any products are
found to have a manufacturing or material defect, the product will be replaced or repaired at the option of
Husky Towing Products and DTS Mfg. with proof of purchase by the original purchaser. The original
purchaser shall pay all transportation and shipping costs associated with the return of the defective
product and the defective product shall become the property of DTS Mfg.

The Warranty applies to DTS Mfg. products used for individual and recreational purposes. Commercial
usage of the DTS Mfg. products limits the warranty to 90-days from date of purchase.

The Warranty applies only to DTS Mfg. products which are found to be defective in manufacturing or
material. This warranty does not apply to normal wear and tear of to the finished placed on DTS Mfg.
products.

Husky Towing Products and DTS Mfg. are not responsible for any labor costs incurred for removal or
replacement of the defective product.

Husky Towing Products and DTS Mfg. are not responsible for repair or replacement of any product under
the limited warranty where the product was improperly installed, misapplied, altered, abused, neglected,
overloaded, misused or damaged as a result of an accident, including any use of the product not in
accordance with all product operating and safety instructions.

Without limiting the generality of the foregoing, Husky Towing Products and DTS Mfg. shall under no
circumstances be liable for any incidental or consequential loss or damage whatsoever arising out of, or in
any way relating to any such breach of warranty or claimed defect in, or non-performance of the products.
Some states do not allow the exclusion or limitation of incidental or consequential damages, so the above
exclusion or limitation may not apply to you.

This limited warranty gives you specific legal rights, and you may also have other rights that vary from
state to state.

All Products limited to Vehicle Tow Rating; see Vehicle Owners Manual. 4/4/2017-REV 14.
See www.huskytow.com for Warranty Information / Tech Support / Product Updates. ©2017 DTS Mfg.



